P

MARLISS
Better Than Ever!

Soybean & Grain Dirill

Installation and Parts Manual
Our Tradition is Quality Driven and Field Proven



TABLE OF CONTENTS

CESCRIPTION : PrGE
HOPPER ASSEMELY . it vevnnvasranasnnasusnsrantsonssnvsasenssanad=d
mHsmu-.-.............'...-.-.;,.-........----.--..5—5
UNITRAILS...-........................-..-;.................7
mM-............-.-...a-.---‘-'...........-..........8
CHAIN IO RS, . e nresnaancrsnanasnansessasarsaansnscsansosesI=l
mm.....u.“i.-....-...._._._.-..........-“......11-12
1 x 10 FIRMING WHEEL, .ot veacessosnsssdontoncranaorarvanansasld=ld
SINGLE PRESS WHEEL. . cvsssesncsvsnsccssonssseanranastsssennesld=lE
2 X 13 m Pmm m.........--.......a....--....17—18_
mm 7'...‘...I.......-........'..I....-....'..'...I.l%zo
mm 7' m....,....-.-......................-...-....21-22
mm 10.;1"'15'1aavo.c.-ocooacoocoonqc‘.lb..aalooo5023-24
DRIVE WHEEL 207, 27' cuavcuncticorsnoncanostonsmensancossesss2526
- FLOATING DRIVE ARM ASSEMBLY. ..vivveeonvnenconcernnnacccnanasdl
SECONDARY BAR ASSEMBLY .. .00secnsesccressscesosasonnnnrsnssesa28
FLUTED QOULTER ASSEMELY. .. .0cevvsseenseovesosvancessssceesns20=30
m m- m.--ooo-n---.oa.-..-ccla..o.--o.ooo--o----31"'32
HEAVY DUTY 3PT. HITCH. ..uounacenvnnnneeserasnnecenannnnss 33=34
mmERIVEhSSEHBLY...................................35—35
BD WHEEL ASSEMBLY, 10' & 14" REGULAR. cvvevvnvrsionscncsnena3?=38
END WHEEL ASSEMELY (ALL OTHER} + -vscevvvestcarasancnnceannasns3d=40
Mm‘!. (mm m’-...'-.-...-.....--......41“"42
TONGUE, 7' PT, 7' PN .uuececrcsoncessanesnonsocaoocesnnnnsodd
ml 10'?:'; 10'm, 14' H...a-t-.-c.-..n.::c.-lll..c-.c“
TNGUE, ALL OTHER PULL T¥PE.vveenevresrancacoccocnsssnnesne dS
mm‘f' mPrm.........................-.-..-46
LIFT AND PULL. . .oeuvrninnvosunnosnoacsonnscnsssoconccneeesod?
MARKER HYDRAILIC ASSEMBLY. .0veveetevenerorossoncesonnceeses 4B
mAsm‘f..........--.....-...............-..-........49"50
MARKER MOUNTING ATTRCEMENTS
WEIGHTS AND BRACKERS
WmASSEI‘ELY..........................................53—54
RORE METER. 1 cuieuennrectanrsssssaseansasecnsesnnsosennesnss 5556
mmCEAINS.................................................57
OUTSIDE SCRAPERS. .. vveursssnaneessnensssssscerascesessasssd58
LIFT ASSISI'.................................................59—60
END TRANSPORT, 20’ and 27' IPT-ETA 182....uveevnccncresenr.. 6162
END TRANSPORT, 20' NO-TIILL-ETA I X = 1.
END TRANSPORT, PULL TYFE-ETA L .73 Y 1 ot -

10-1..0-0--;..a----..lloolla.-o.tsl

.lon--ooo.nQQQOItootc--oo.cv.o-l..;tuuoosz

..t.t‘o..t-.!...I.I.'to.luq.-.-..l...tlltt..ﬁ?

TONGUE JACK ASSEMBLIES

--ooco-'a.tobc--o.tlllo..tllo-nllolnboaa



uUTd IfeH ITvS Z g10v0% S

urd papee|] ,Z/T £ X .B/€ z 650709 L4

pueas buryred 4 120025 £

] UMOYS JON-MEIJ UICH ,LE 1 oro0Zs z
umoys-owerg uteNy adAl T(nd pue TITI-ON ,0Z T o104 k4
h _ umoygs JON Pwwig OTed ,Q¢ | T 6£00CS T
uMoys IoN-SWeI utey ST 1 062025 L4

umoyS~owe1] UTeH bl 1 8£00LS 1

umoys JON-OWRIg uTEW ,01 T S6c029 T

UMOLUS JON~BWEAS UTEW i I LEO0ZS I
HOLLATIOS I < h.ww.m "OH 1vd . @M“

SINVUL NIVIN







HOPPER ASSEMBLY .

REF QY. '

No. PARTY No. | REQ. _PCSCRIPTION

1 522002 Aa Meqd] Meter Assembly (Iters 2-11)

b $22037% ) Nater Moulihg Assentlv

k| 820001 |13 Slazacue fom

q 120002 |3 Claansut Finger

5 z20rl 2 Sushiag

& 120004 3 Spring

7 220004 M Wiper

9 820008 1 Feed Raller

9 AZ0006 1 roller Bushing

13 325004 1 Loek Collar .

pod 631207 1 1/47+20 Set Serew x 172 Lang

e 20332) 1 Meter Draive Sha'¥t ((End Hoomgr & Ls2°0

iz 52293 1 Meter Driva shatt 1T 1/24)

22 52C321 1 “ever Drive ‘Shafe (10" i

13 604081 .Y Cottar Pia 3/12% x 1/2" (& 1/2':7 W/2r: 10"y
4 624012 2,2.3 Tountisan Pin & 1727:" L/2': 00" . .
15 602009 42, 42,68 3/8™ Flax waghar (8 1/2':7 1/ .10

18 602008 As 348" Lock -Washer

17 6000172 An 3/8" Logk Nut

18 128504 2 Matar Rickout Shade (6 1/2%)

18 128042 2 Metor Kickouyt Shafe (7 1/2'}

18 120024 ] Morar Rickour Shaft {(10'} . )
19 600029 1 3/4"=16 Hur i

0 05002 1 PG Shacer

2 102029 1 Flueh Mountad Basrcine

22 125002 1 40 P-28 Sorochot

2% edqloll) k| 374" SAR Flar Wgahar

: 123010 H 1" Soacer

15 120009 1 Metar Adjustasne Xnob

% 123158 1 Stop~Collar Metor Shafc

27 128001 H 1/4% Key

28 20008 1.1.2 Sioht Claps (6 1/2";7 1/2°:10°}

29 520112 1 & 1/2' Hoprar (15 1/2 Bw.) v

29 520230 "1 & 1/2* Mopper (15 1/2 Su.}) A.D.

29 520291.. 1 7 1/2* Moower (18 Bu.)

29 320119 1 AD* Hooner (24 Bu.)

k1) B010123 1,1.2 §/16° x S/B™ HMCE (6 1/2':7 1/2':10%)

3: 602002 1.1.2 $/18 - Lock vMasher (6 1/2°:7 1/27:10°)

32 600010 1,1,2 $5/16" Hax Mut (& 3,2':7 172%:1Q")

13 122001 1.1.2 Mounting Brackat Lid Laecsh (6 1/2%7 L/2°:10')
34 { ’ L,1,2 Lid lotch-{Rubbary (& 1/2";7 172310}

35 322002 1.1.2 Anchor Brackac-Lid Lacch (6 1/2°;7 1/72":10%)
k1] 601002 2, 2.4 210 ¥ 1/2% RH.8 (6 17247 1/2°;10%)

37 600917 2.2.4 #10 vex But (6 1/27:7 1/2':10%)

1B BOZ020 2,2,4 ¢10 Lock Washer {6 1/2%:7 1/2':10"}

13 520019 1 f Hompar Lid (& 1/2')

i9 520292 1 Hogoer Lid {7 1/1%)

9 520320 1 Hooper Lid {10')

a0 624002 1 Canvag Serip (6 1/3")

40 624058 1 Canves Strip {7 1/2"}

40 524056 1 Canvas Serin {10

q. 124012 1 Canvak Clam {6 1/2%:

41 124047 1 Canvas Clamn (7 1/2%)

4l 1240%6 1 Canvas Clamp (10"}

42 120006 8,£.12] Metsr Kickout shaft Support (6 1/2°;7 1/2*;10°)
43 120054 12,3 Mwtar Kickout Shafc Lavar {6 1/2:7 17210}
44 124001 B9.21,28f Hatar mMaunt. Brackat (6 1/2°;7 1/2';10'}
as i As Raqg 1™ matal Plug )
46 624C14 3 %4 Chain 14 1/1" Long L

47 &01015 2 174" = 34" NS .

18 AO1G31 53,65 .8 1/4% x 1/3" HHCS § & 1/2°:7 1/72':100

49 600278 &3 ,67, 1/47 Lock Hue (& 1/72°:7 L/7%:10%)

<o 801047 As Ry 3/B x 1 HMCS

€1 &C1025 Ay /B x 1 1/4 HECS

52 601079 2.3 3I/B x 1 )/2 HECS (6 LS2Y;T L/E 100

53 601024 As Reg 38 x 1 3/4" YHCE (6 1/2' Hooosr Oniy)

51 601034 [ 1 /B x I HUNCS {7 1/2' Houmez Omly }

54 123016 s Drive Shafc Coupling (14 .P.T.720";27":0rill}
[ 522005 Ay Re Goeuplirng Assombly, Itema 13,34 54 (14° P.T.;I0'27":Drill}
2R 120006 2 Matar Brive Shaft (20 Center Hopoer) P
i 128009 1 Mmear Drive Shafc (27' Center Hoooer;14° B.T. R.M. Homrerl







DRIVE_ASSEMBLY

R=F. ary
Mo PABT Ne. RECD DESCRIPTION
1 325002 1l 40-8 28 Tooth Sorocket .
i 624011 1 20~40 Chain 45 Links (Rag. Dr;ll)
2 624038 1 20=-40 Chain 57 Links (7'N.T. Drill}
{2 624029 1 20-40 Chain 69 Links (10,14,15,20-%T Drill)
3 328001 1 40-B 12 Tooth Sprocket
4 631086 5 1/4%=20 x 1/4" Sat Screw
) FU2021 2 Eccentric Lock Collar
& E01047 AS REQD| 3/8" 2 1" Bolt'
7 PRAETV I 4 2~Hole Flangatte
B i F0z0C2 2 Self-Aligning Bearing
3 i B0ZD0S 4 .1/8" Lock Washer
I B 4TV ¥ AS RECD| 3/8" Lock Nut
11 D 106181 2 Bearing Holder
N booo1z0289 2 Pearing Holder Por 7'N.T. Drill
Pig 1 128008 1 34" Jack Shaft For 7* brill
Plz 1 126048 1 11* Jack shafe¢ Por 10°' Drill
iz b 126021 1 11™ Jack shaft FPor 14' & 15' Drill
P21 128002 1 13" Jack shaft For 20' & 27' Drill
by i 128001 3 1/4" squara Xay
14 1 323003 1 40-8 32 Tooth Sprocket
R ; 323005 1 40-B 13 Tooth Sprocket
(8 1 5z000% 1 Drive Hub For 5-Bolt Hub
2171 601l 3 3/8" x 1 1/4™ Square Head Set Screw
18 1 624007 1 20-40 Chain 49 Links
1% 801033 4 7/16* x 1 1/4" Bolt
b 20 £02010 4 7/16" Plat Washar
P21 602012 8 7/16* Lock Washer
2 600011 8 7/16" Lock Nut
2 122054 1. Jack Shaft Bearing Hanger-R.H.-Reg. L.H.-N.T.
24 122053 1 Jack shaft Bearing Hanger-L.H.-Redg R.H,.-N.T."
25 122039 2 . Jack Shaft Bearing Hangar 7' N.T. Drill
26 624009 2 7/16" x 3 1/2" U-Bolt 4 1/2" Long {(Reg Drill)
28 624028 2 7/16" x 4% U=-Bolt B" Long (N.T. Drill)
27 600003 3 3/8" Hex Nut
P28 522001 1 Drive Hub and Sorocke: Assembly For £-Bolt Hub
L9 502109 2 Bearing Assembly {Items 6-10})
20 6240604 2 $20-40 Connector Link
30 624006 2 $20-40 Offsst Link
in 624003 2 #40 Connector Link
3i 820025 2 3/4=16 Jam Nut
P32 6011&0Q 4 1/2 x 3 1/4 Carriage Bolt
. 33 - 123185 4 2" -Spacer
{32 520316 1 Drive Hub '83 (5 &6 Bolt)
33 1 600006 4 1/2" Lock Nut
3§ 802007 4 1/2"% Lock Washer
37 ; 01041 4 1/2" % 1 L/4% HHCS
@ 522379 1 Drive Hub & Sprocket Assembly {3 Bolt Hub)
35 . 522380 1 Drive Hub & Sprocket Assermbly {6 Bolt Hub]
0 | 1z0270 1 Support Bracket For Chain Guard
5 522265 1 34" Jack shaft Assembly 7' 3Pt. N.T, (Items 3-14)
B 522417 1 11" Jack Shaft Assambly 10' Drill (Items 3=14)
£ 322189 1 11" Jack Shaft Assembly 14° and 1S5' Drill(Items 3-14)
g 522095 1 13% Jack Shaft Asserbly 20' and 27' Drill (Iltems 3-14)
* 325318 1

e e o daern s o gmos

40-8 48 Tooth Sprocket




10" DRIVE ASSEMBLY




UNIT RAIL AND HANGER ASSEMBLY

/

REF.NC |} PART HO. oY, DESCRIPTION
1 123028 162 Unit Rail-7' and 14' Grain Drill
1 123029 152 Unit Rail-10' and 20* Grain Drill
. 123155 2 Unit Rail-1%* Grain Drill ]
L 123,59 i Unit Rail-20' Grain Drill on 40 Folding Hiteh
" 123030 2 Unit Rail-27' Grain Drill : L
< 1223205 As Req Rail Hanger (6-10';8=-14"',15';12-20";16=27")
3 624009 As Reg 7/16" x 3 172" U-Bolt-14 1/2" Long
q 624008 As Reg § 7/16" x 1" U-Snlt-3" Long
5 202012 As Req 7/16" Lock wWasher
2] 800011 As Raa 7/16" Lock Huat .




STANDARD CHAIN GUARD

f""l....__‘
[[i1
REX PART NO or¥ PART DESCRIPTION
riﬂ) RER
1 601089 2 /8" x 4 1/2” Bolt
1 601121 2 3/8" x 5 1/2" Bolt {NT Only
2 123017 2 1" spacaer -
2 123152 2 4" Spacar
3 602009 & 3/8" Flat Washers
4 600003 2 3/8*% Hex Nut
5 600027 2 /8" Wing Nut
6 520041 1 Standard Chain Guard
7 520273 1l No--Till Chain Guard{All Except 7'}
? 520324 1 No-~Till Chain Guard(7’' Only)
8 124037 1 Strap NT Chain Guard '
o 601031 2 1/4" x 1/2" HHCsS .
10 600008 2 1/4% Lock Nut
. 522004 1 Standard Chain Guard Assembly Complete
. 522341 1 No-Till Chain Guard Assembly (All Except 7')
* 5221367 1 No~Till Chain Guard Asserbly {7'Cnly}




O

HAIN IDLERS

E :
ﬁ; FART Ne. - 5‘2&5 DESCRIPTION

L 120245 1 1dler Arm {Hopper)

1 120246 1 Idler Arm {Jack Shaft) w
L 120500 1l Idler Arm (F D A)

1 120488 1 1dler Arm (Clutch}

1 120482 1 Idler Arm {10'-3Pt)

z 2290001 1 Idler Block

3 502009 3 3/8" Flat Washar

k! 600012 4 3/8" Lock Nut

5 602025 k| 3/8" Lock Washer

£ 01084 2 3/8" x 3" HHCS

B 601006 1 3/8" x 1 1/2" HHCS . :

3 123077 1 Bughing (Fha & 10° Idlars Only}

3 601025 1l /8" x 1 1/4" HHCS

0 120490 b Plate (Clutch Idler)

11 126045 1 Bushing '—‘

” 5:2258 1 Hoppar Idler Assy

= 522259 1 Jack Shaft Idler Assy

= 522405 1 Clutch Idler Assy

= 522418 1l 10' Jack Shaft Idler Assy

= 522427 1 FDA Idler Assy

= 522112 1 tdlar ABsy £.T.'s (7':10':14%)

¢ 522165 1 Idler Assy P.T 's (15':20')

= 522113 1 Idler Assy 3pt. Mounted (7' Reg & 7' H.T.)

s 522164 1 Idler Asay 3pt. Mcunted Reg. (147:;15';20';27*}
° 522431 1 Idler Assy 10' 3pt. Mounted (Reg. & W.T.)

* 522432 1 Idier Assy 3pt. Mountad N.T. {14°;15';20%;27*)




IDLER ASSEMBLY - 3 PT MOUNTED

1o



OPgNgR ASSEMBLY

REF. Y.

No PART Ne. asa‘o DESCRIPTION

H 120233 1 Unit Hitch: ' _ T _
2 601009 2. 1/2" x 1 1/2* Bolt AL o '
2 601011 2 172® x 1 3/4" Bolt {(Mot- Till !h.tch)

3 802010 6 7/16" Flat Washer

4 602007 2 1/2" Lock Washer

) 600006 4 1/2% Lock Nut

3 103002 2 Med. Swivel Spacer

B 520035 1 Spring Bracket-7° {(lLong Openar)

B 520038 1 Spring Brackat-18* (Short Opener}

g 720003 1 .Down Pressure Spring-40 Lb.

g 720007 1 Down Preasure Spring-80 Lb.

3 520032 1 Down Prassure Spring Rod.

13 120029 1 Spring Seat -

1. 604057 2 Laroa Halr Pin

12 624032 1 7/16 x 2" U-Bolt 4 1/4" Long

i3 602012 4 1/16" Lock Washer

L4 600011 4 7716 Lock Hut

15 601084 1 3/8" x 31" Bolt

L5 600012 1 3/8" Lock Hut -’

7 - 8602019 2 Mach. Bushina 2 1/8" 0.D. x 10 Ga.

18 165009 2 Bearing Plate

13 60000% 13 5/16" Lock Hut

zQ 60101% 12 5/16™ x 3/4" Bolt

21 601054 2 3/4" x 1 3/4" Bolt

22 124033 2 Dust Shield

23 701010 ) - 13" Disc Blade

24 601015 2 '1/4" x 3/4" Bolt

25 320384 1 Blade Guard

26 600008 2 1/4" Lock Mt

27 305002 2 Bearing Spacer

8 520001 1 Opener BodyvStarrid

23A 520346 1 Opener Body-Supplemental R.H. 40' ﬂmm System Only -
288 £20347 1 Opener Body-Supplemental L.H. 40" malding Trsrspret Symter Only
P 322004 1 Mounting Bracket Inside Scraper .

k3] 710010 - 1 Spring-Ingide Scraper

31 120272 1 Scrapar Blade-L.H.

3z 130271 1l Scraper Blade-R.H.

33 601125 1 §/16% x 2 1/4" Carriaga Bolt

34 120420 1 Bolt Plate 1 1/2" Sg. X 1/4"

it 601013 2 _1/2" x 2" Bolt

36 105019 2 Bearing Housing

ks 702020 2 Bearing

18 624008 1 7/16" x 1" U=-Bolt 3" Long

g 501013 1 Rubbaer Sead Tube

40 604013 2 Seed Tube Clamp

al 520034 1 Unit Frame Long -

4l 520033 1 Unit Frame short

42 522210 2 Eearing Asserbly, (Items 36 & 37)

43 522045 2 Disc Blade Agsy (Items 17-20 & 23,47)

44 922025 1 Disc Opendr Assy. (Ttems 17-88 & 43)

44 522435 )3 Disc Opaner Assy-Supplemental R.H. (items 17-28,42)
44 522436 1 Disec Opener Assy-Supplemental L.H.{(Items 17-20,42)
45 522168 i Inside Scraper Assy (Items 19 & 29-34 includes Balts)
4 123008 i ‘Meial Sexd Tite _ ’ '
2 522009 1 D/P Spring Assy W/Hdw (Items 7-16) Long 40 Lb.

| 822017 1 D/P Spring Assy W/Hdw (Items 7-16) Short 40 Lb.

. 522150 1 D/P Spring Assy W/Hdw (Items 7-16) Long 80 Lb.

* 522151 1

D/P Spring Assy W/Hdw {Itams 7-16) Short BO Lb

=

11



12



| X10 FIRMING WHEE L

REF - Qry —n

No PART Ne. REQD DESCRIPTION

: 520005 1 1 x 10 Wheel Frame .

2 120033 1 Firming Whael Adjustment Strap 7

3 601025 b /8" x 1 1/4" Belt

3 €00012 1 3/8" Lock Nut

< 720001 1 Firming Wheesl Soring

5 120104 1 Soring Retajiner wWasher

" 604057 1 Large Hair Pin -

E 123010 1 Adjustable Bushing

3 €02013 1 3/4" Flat Washer SAE

0 ©01009 2 1/2" x 1 1/2"% Bolt

p 502010 2 7/16" Flat-tasher

L2 103004 2 Bushinag

13 6500006 3 1/2" Lock Mut

14 602007 2 1/2* Lock Washer

15 601101 1l 1/2* x 3 1/2" Bolt

1% 123009 1 Spacer

17 105019 1 Bearing Housing

-] 702020 1 Bearing

L9 602019 1 Mach. Bushing 2 1/8" 0.D. x 10 Ga.

20 124006 2 1 x 10 wheel Half

21 BQ1iQl1 1 1l x 10 Tire

22 105327 1 Bearing Plate

Z3 E01031 6 1/4" x 1/2" Screw

24 600008 6 1/4" Lock Nut

z 601019 € $/16" x 3/4" Bolt

26 600009 6 5/16™ Lock Nut _

27 522210 2 Bearing Assy (Itemg 17-18)

28 522027 1 1 x 10 Wheal Asxzvy {Items 17-26) —

29 123007 1 Bushing .

0 123008 1 Scacer

" 522021 1 1 x 10 Whesl and Frame Assy (Items 1, 13-26)

# 522115 1 1l x 10 wheel and Frame Assy Comp {Items 1-26,29,30)

" 522093 1 Single Firming Wheel Adjustmant Serap Assy (Items 2-9)
S — N et |

13




14



SINGLE PRESS WHEELS

kAT s 1

REF. ary

No PART Ne. REQAD DESCRIPTION .
S

1 601009 2 1/2" = 1 172" Bole

b &02010 2 7/16" Flatwasher

3 103002 2 Bushing

4 €02007 2 1/2" Lock Washer

s 600006 2 1/3" Leock Mat

B 802005 4 31/8" Lock Washer

7 600012 S 3/8" Loeck Nut _

8 120038 2 Prass Wheel Retainer

g 601025 5 /8" x 1 1/4" polr

pla] 520170 1 4 x 12 wheel Frams

12 523190 1 2 x 13 wheel Frame

0 323191 1 4 x 16 wWhee)l Frame -

11 €01012 7 5/16" x 5/8% Bolt

12 Q0013 2 4 x 12 wheel Half

12 300005 1 4 x 16 vheel Half

13 801009 1 4 x 12 Tira (Double Rib)

3 801020 1 4 % 16 Tire (Double Rib}

13 801004 1 4 x 12 Tire {Smooth Crown)

12 801001 1 4 x 16 Tire (Swooth Crown)

1 801018 1 4 x 12 Tire {(Center Rib)

14 602003 7 5/16" Lock washar

15 600010 7 5/16™ iex Nut

15 702017 1 Bearing

17 300008 ) 2 2 13 wheal Half

-B 841010 1 2 2 13 Tire {Smooth}

18 801015 1 2 x 13 Tire (Center Rib)

s | e01113 ? | 3/8% x 1/2" HHCS

W i s00012 7 3/8* Lock Nut _

21 120210 1 Press Wheeel Adjugtment Strae

2 i 604D%H 1 378" x 1 1/2" Headed Pin

2 504018 2. Smal) Hair Pin

24 325017 1 Bushing For 4 » 16 P/W Bearing )

* 522116 1 2 X 13 Smooth Wheel, Frama, Attach. Hdw.. and Strap Ass'v

s 522317 1 2 x 13 Centar Rib Wheel, Frame, Attach, Hdw.,and Strap Assw

* 522118 1 4 x 12 Smooth Whael, Prame, Attach.,Hdw., and Strap Assy

“ 522119 1 4 x 12 Ceantex Rib Wheel, Frama Attach, Hdw.,and Strap Assy

= 522120 1 4 x 12 Double Rib Wheel, Frame Attach, Hdw.,and Strap Assy

. 522254 1 4 x 16 Double Rib Wheel, Frame, Attach, Hdw.,and Strap Assy

b 522430 1 4 x lé smooth Wheel, Frame. Attach, Hdw.,and Strao Assv

* 522256 1 Bearing and Bushing Assy for 4 x 16 P/W,Items 16 and 24

i 522094 1

P/W Adjustment Strap Assy Items 9, 20-213

15




__E.L.ﬁm
asil DOURE AW 322000
4«1 CENTER 'l' 522067
suil SMOJTW 02063
s vl DOUBLE AW 822232
s SMOOT™ 522428

16



— 2 X123 DUAL PINCHER WHE

1 = e B b -t
L REF Qry
L N PART Ne. RECD DESCRIPTION
o 5010009 2 1/2" x 1 1/2" Bolt
Lo 502C10 2 7/16" Flat Washer
P2 103002 2 Bushing
- ! 602007 r 1/2" Lock Washer
I 5 | o000 2 1/2" Lock Nut
[ & $20025 1 Dual Pincher Wheel Frame
[ - £01024 t 2 3/8 x 1 3/4" Bolx
- 600012 2 3/8" Lock Nut .
I3 602005 -2 3/8" Lock Washer
Lz 604018 1 Small Hair Pin
10 AC4058 1l Pin 3/8" x 1 1/2" Headsed
2 120210 1 Press Yheel Adjustment Strap
13 [ 601025 1 3/8" x 1 1/4" HKCS
14§ 8N0012 1 3/8" Lock Nut
15 F 300008 4 2 x 13 Whael Half
16 ! 801010 2 2 x 13 Tira (Smooth)
1 801015 2 2 x 13 Tire {Centar Rib)
17 02019 2 BDa=ring .
i 1& 7 520258 i 2 x 13 Dual Pincher Wheel Bracket
, - R 601093 2 3/8"™ »x 3/4" 5Q. Head Bolt
{27, 6s1il 14 3/8% x 1/2" Bolt
21 500012 14 3/8" Lock Nut
22 ;- §22029 2 2 x 13 Smooth Pincher Wheel Assy
© 220 522128 2 2 X 13 Center Rib Pincher Wheaal Assy (Not Shown)
' 23 522030 1 2 x 13 Smooth Dual Pincher theel Agsy
ek 522129 1 2 x'13 Canter Rid Dual Pinclher 3heel Assy
" 522031 1 2 x 13 Smooth Dual Pincher Wheel and Frama Assy
e 522130 1 2 x 13 Center Rib Dual Pincher Wheol and Frame Asay
© 822122 1 2 x 13 smooth Dual Pincher Wheel, Frams,Attachment Haw
' i and strap (Items 1-21} '
* 522123 1 2 x 13 Centar Rib Dual Pincher Wheel, Frape, Attachment
' Hdw and Strap (Items 1-21)
= 522094 i P/W Adjustment Strap Assy
13
i
e

17






7' DRIVE WHEEL ASSEMBLY

P
13
H
i

7' Drive Wheel Assy Complete W/Frame {Items 5-21)

19

. . ar
No PART Ne. - neJo DESCRIPTION
1 520046 1 Hitch Plate
{2 624010 2 3/4* x 1 1/2" U-Bolt (5" La.}
3 0020086 4 1/4" Lock Washer _
4 600004 4 3/4" Hex Nut
i3 520047 1 tWihasl Yoke .
& 601G63 | 2 1/2" x 2 1/2" Belt
2 602007 2 1/2" Lock Washer
8 6000G6" 2 1/2" Lock Nut
3 520076 1 Drivae Wheel
M 801018 2 Tire{Treaded)
1l 126007 1 Drive Wheal shaf:
12 604005 2 1/4™ x 1 1/4" Smiral Pin
13 128001 1 1/4™ sq. Key
14 702002 2 Bearing {Self-Alignina}
15 105018 4 2-Hole Flangatte
1¢ 601047 4 3/8" x 1" Bolt
17 602005 4 3/8" Lock Washer
pe-} 600012 4 3/8" Lock Nut
19 702021 2 Bcocentric Lock Collar
2 601096 AS RED.t 1/4-20 x 1/4" Set Screw
21 3125005 AS REQ.{ 13 Tooth Sprocket #40
22 522048 1 wWheel & Tira Assy (Itams 9-10)
23 302109 2 Bearing Assy {Itsins 14-20)
o 522109 1




20



&

7' 3 PT DRIVE WHESL

, ) Y
o | PARTNe. | QD ~ DESCRIPTION
1 520729 1 CENTER MAST 7' 3-'PP.
z 522627 1 DRIVE WREEL ARM & HUB ASSEMBLY 7' 2 PT.
k) 522516 1 IDLER/BEARING ASSEMBLY
4 120621 1 PLATE, 1/2 X 2 X 7
5 522001 1 EUB ASSEMBLY
5 604018 1 SMALL HAIR PIN, 3/32
7 601164 1 SCREW, 1/2 X 2 FLATHEAD S8
8 522517 WHEEL & TIRE, 20.5L X B, 6 PLY
3 624125 1 CLEVIS PIN, 1/2 X 4 1/4 U.L.
19 | s&gripg 2 HECS, 5/8 X 1 3/4
11 ¢ 520428 1 CENTER MAST, 7' RT .
12 522515 1 DRIVE WHEFL, ARM & HUB ASSY. 7' NT
13 520425 1 MORTEING ARN 7' NT DM
T4 t 522421 1 FLOATING DM AGM ASSEMBLY
15 | 122085% 1 DEIVE ANGLE, 7' BT
% . 121037 2 CLAMP FLATE, 7' 3 PT
17 1 602039 2 1" FIAT WASHER
18 | 804043 1 7/16 LINCH PIN
18+ 601032 s HECS 3/4 X 6
20 0 624010 4 G=-BOLT 3/4 X 3 1/2 X 5" LORG
21§ 602008 14 3/4 LOCK WASEER
22 800004 14 3/4 HEX WUT
23} s04028 7 O-A0LT 3/4 X 7, 5 1/2 ® LONG _
28 | 522626 1 LOWER ARM ASSEMGLY 7' 3 DT CORV.
25 1 522814 1 LOWER ARM ASS®ELY 7' NT - 1 PTF.
28 604040 1 BITCH PIN, 4" :

=t

21



7" 3PT DRIVE WHEEL -~
NE) @

NO-TILL

111111

0g 220030



10:]

415" 3-PT_ DRIVE WHE

=y
REF

No PART Ne. nsq”p DESCRIPTION

X 520169 1 Drive Wheal Arm

3 122056 1 Drive Wheel Hitch R.H. {Shown 14°' & 20*') .
3 122085 1 Drive Wheel Hitch L.H. (Not Shown 14° ]
3 122057 1 Drive Wheel Hitch (All 14'~20'-27")

4 12019 1 Drive Wheel Strap

s 601108 2 5/8" x 1 3/4” Bole

& 602015 2 5/8" Lock Washer

7 600016 2 5/8" Lock Nut

3 624010 k| 3/4" % 3 1/2% U-Bolt §* La.

2 602008 6 3/4" Lock Washar

0 600004 6 3/4" Hex Nut

ii 300004 1 £ x 15 wheel (S5-Bolt)

1z 604012 1 5/32" % 1 1/2" Cottar Fin

113 703002 1 Grease Seal

14 7020158 1 Inner Baaring

] 02016 1 Inner Raca

15 702013 1 Cater Raca .

17 522024 1 Hub Assy (5-Bolt) b

18 702014 1 Outer Bearing ) ’

19 602027 1 5/8" SAE Flat Wasgher

20 &00022 1 5/8* Castlg Nut

21 302007 1 bust Cap . .

22 £§22043 1 Complete Hub Assy (Items 12-21)

23




24



_20-27 3BT DRIVE WHEEL ASSEMBLY -

TR T L mrREm

F. :
B:; PART Ne. RECD DESCRIPTION
1 122056 1 Drive Wheel Hitch, R.H. (Shown 20'}
1 122055 1 brive Wheel Hitch, L.H. {Net Shown 20')
1 122059 1 Drive Wheel Hitch R.H. (Mot Shown 27%)
1 122058 1 Drive Wheel Hitch L.H. (Not. Showa 27'}
2 122057 1 Drive Wheel Hitch (14',20',27")
3 520024 1 Drivae Wheel Arm
4 120019 1 Drive Wheel Strap
5 624010 3 3/4" x 3 1/2" U-Bolt 5" La.
& 604028 1 3/4" x 7" U-Bolt (27'Mach. oOnly) S 1/2" Lg.
? 601108 2 5/8" x 1 3/4" Bolt
8 602015 2 5/8" Lock wWasher
9 600016 2 5/8" Lock Nut -
10 602006 B 3/4" Lock Washer
i1 600004 & 3/4" Hex Mut
12 702018 1 Inner Bearing
M 702014 1 Outar Bearing
14 702016 1 Inner Race
15 702013 1 Quter Racae
16 703002 1 . 0il Seal
17 602027 1 5/8" SAE Flat Washar
18 600022 1 5/8™ Castle Nut
19 £04012 1 5/32" x 1 1/2" Coteer Pin
20 601095 s 1/2" x 1 1/2* Lueg Bolt
z 600026 5, 1/2* Lug Mat
i2 522024 1 Hub Assy (5-Bolt)
23 302007 1 - Duast Cap
i 24 300004 1 5 x 15 Wheal (5-Beolt)
Z 520049 1 Dual Drive Wheel Arm
! 26 522043 1 Complata Hub Assy {Items 12-23)
]
i
% .
A
; .
H
]
!
Ak £

St






FLOATING DRIVE ARM ASSY.

REF.

oy PART NO. agg:' DESCRIPTION

1 520341 1 Spring Cover FDA

2 520342 1 Spring Rod FDA

3 720007 1 80Lb. Pressure Spring

4 - 60ll4l 2 T/16" x 5" HHCS

5 60G011 2 7/16" Lock Nut

[ 123068 2 Bushing

ki 602016 2 S/8" Flat Washer

8 602015 2 5/8" Lock Washar

9 600014 2 5/8" Hex Nut

10 601056 2 5/8" x 2 1/4" Bole

11 120458 1 Spacer 1/2"

12 120494 1 Spacer 1/4"

13 122060 2 /W Hitch L.H. 10,14,15,20'-NT{Shown) . .
x3 122061 2 D/w Hitch R.H. 10,14,15,20'-NT (Not Shown):
* §22420 1 ltems 1-5 Floating Drive Arm Assembly

* 822421 1

Items 1-12 Floating Drive Arm Assembly W/Hdw

27



NO-TILL SECONDARY BAR ASSEMBLY

FOR 3PT MACHINES

L aGES 56

| REF QTY
No | PART NO REQ'D DESCRIPTION _
1 123043 1 Secondary Tool Bar 7' Drill
1 123202 1 Sacondary Tool Bar 19! Drill
1 123049 1 Secondary Tool Bar 14' Drill
1 123196 1 Secondary Tool Bar 15' Drill
1 123050 1 Sacondary Tocl Bar 20' Drill
2 520069 2,4,8,9 Sacondary Bar Brackst (7',19',14',13')
Z 520161 8 Secondary Bar Brackat 20*' Drill
3 624010 fAs Regd] 3/4" x 3 1/2" U-Bolt 5" Long
4 604028 As Reqdi 3/4™ x 7" U-Belt 5 1/2" lLong
5 802006 . As Reqdf 3/4" Lock Washer
€ | 600004 As Reqd] 3/4" Hex Hut
? 520171 2,4,5,5 Secondary Bar Bracket R.Y.Marrew Row (7';10';14';15"')
7 520172 2,4,5,9 Secondary Bar Bracket L.H. Narrow Row (7':10';14';15")
7 520188 6 Secondary Bar Bracket R.H.Narrow Row 20
7 520189 [ Secondary Bar Bracket L.H4.Narrow Row 20° .

28




FLUTED COULTER ASSEMBLY

REF, ary '
ii PART Ne. - RECD DESCRIPTION
" 520194 1 Hitch (Lang) Shown
1 SZ0la] 1 Hitch {(short) Not shown
2z 624010 1 3/4" x 3 1/2" U-Bolt S" Long
3 e09309 1 Gresase Fitting
E 600004 2 3/9" Hex Nut
5 602006 2 3/4" Lockwagher
2 125007 2 Cilite Bushing
7 602031 1 Machine Bushing. 2 1/4" 0.D. 10 Ga.
3 520192 1l Coulter Fork
2 6040 18 1 Small Hair Pin
10 604058 1 3/8™" x 1°1/2" Headed PLn
1 604043 1 7/16" Linch Pin .
12 120285 1 Adjustment Strap
L3 700013 1 Coulter Spring-3/8" Dia Wira
L4 601011 2 1/2" x 1 3/4" Bolt
L5 602010 2 7/16" Flat Washer
16 103093 2 Swivel Bughing
37 600008 6 1/2% Lock But
18 520195 1 Coulter Yoke
) 701011 1 15" = 1- 3/8" Fluted Coulter Bladae
13 701012 1 15" x 3/4" Fluted Coultar Blade
) 701013 1 15" Ripple Coulter Elads
20 604124 i 5/32" x 1 1/2" Cotter Pin
E e 600020 1 3/4%-16 Caacls Nut
j 22 103070 2 Bearing Spacer
23 703006 2 Graasa Seal
24 702014 2 Taper Roller Bearing.
25 702013 2 Bearing Race
26 - 522042 1 Coultar Hub and Race Aszsarbly
27 601041 4 1/2" X 1 1/4" Bolt
28 602007 4 1/2" Lock Washer
29 108012 1 Spindle
32 609008 1 Grease Fitting
31 600011 2 7/16% Lock Nut
32 802012 2 7/16* Lock Washer
33 520124 1 Unit Hitch-No Coulter .
34 624009 1 1/16" x 3 1/2" U-Bolt 4 1/2" Long
35 522052 1 Hitch Assembly-No Coulter {(Items 31-34)
. 522051 1 Coulter Hub Assembly Complete (Items 23-26 & 30)
- 522263 1 Coulter Fork and Yoke Assembly (Items 6&- ‘81
* 522053 1 FCA 1 1/B" (Items 6-30)
® 522196 1 FCA 3/4"™ {Items 6-30)
= 522167 1. FCA Ripple {Items 6~30)
" 5220138 1 DFCA 1 3/B" Long (Items 1-30)
® 522039 1 DFCA 1 3/8" short {Items 1-30Q}
= 522205 1 DFCA 2/4™ Long (Items 1-30)
* 522206 1 DFCA 3/4" short (Items 1-310)
¥ 522207 1 DFCA Ripple Long {Items 1-30)
= 522208 1

DFCA Rioole Short (Itams 1-30)

T e eI T

29




30



STD 3PT HITCH ASSY, I
2EF oTY
‘0 FART NO. REQ'D ~ DESCRIPTION
1 604023 2 3/4" x 7" U-Bolt (27' Drill oOnly} - 5 1/2" Long
iz 624010 6 3/4™ x 3 1/2® U-Bolt (27" Drill Only) -5" Long -
D2 624010 8 3/4" x 3 1/2" U-Bolt (10';14°';15';20' Drill) 5" Loma
-2 103047 2 Spacer 3 3/4" Long
e 103048 2 Spacer 2" Long
5 601065 2 1/4" x 8" Bolt
£ © 604029 2 Hitch Pin Cat. #2
7 E04357 2 Large Hair Pin
F] 602006 19 3/4" Lock Wagher
g 600004 19 3/4" Hex Nut
1 601077 1 3/4" x 4 1/2" Bolr .
11 £04040 i Upper Link Fin
12 604043 1 7/16" Linch Pin
M 120068 2 Hitch Lowar Arm (Left Hand)
14 120064 2 Hitch Lowsr Arm (Richt Hand)
L5 120067 1 Center Mast (Left Hand)
15 120086 1 Center Magt (Right Hand)
17 103027 1 Mazt Spacar (2 1/4" Long)
M 103028 2 Cat.#3 Bushing (2" Long)
13 103025 2 Cat. #) Bushing (3 5/8% Long) T
® 522074 2 Lowar Arm Assy (Items 3-9,13 & 14, 18 & 19)
® 522076 1 "] Cantar Mast Assy--10°;14';15';20';27'Drills
® 522077 1 Cantsr Mast Assv-27' Drills
= . 522086 1 dpt. Hitch Assy Complete-27' Drills
= [ 522018 1 3pt. Hitceh Assy Cowolete-(10';14';15';:20' Drills)
. ’ S
STD _3PT HITCH ASSY, 7’
- e = = £ T
. ;‘ir ~ PART WO. Q‘I'fn DESCRIPTION
i1 120142 1 Canter Mast (Left Hand)
P2 © 120141 1 Center Mast (Right Hand)
73 : 520080 1 Lower Arm Hitch {(Left Hand)
T é . 520079 1 Lower Arm Hitch (Right Hand)
5 " 804095 2 Draw Pin (Cat. #1)
3 £ £00D30 4 7/68" NF Nut
? © 802022 2 7/8™ Lock Washer
! © 604109 1 Upper Link Pin (Cat., #1)
.S . 602013 1 3/4" SAE washer
13 i 604042 3 7/16™ Linch Pin .
.1l 7 103027 1 Mast Spacer {2 1/4" Long)
B © 801077 1 Bolt (3/4™ x 4 1/2™)
13 3 800004 5 3/4™ Hax Nut
4 1 602006 s 3/4* Lock Wagher
15 1 s24012 2 3/4" x 3 1/2° U-Bolt (5" Long)
15 i 624009 4 7/16" x 3 1/2" U~Bolt (4 1/2" Long)
17 i 602012 8 7/16" Lock Washar
18 ¢ 600011 g 7/16" Lock Nut “
a i 522079 1 Lower Arm Assy (Left Hangd)
a i 522080 1 Lower Arm dssy (Right Hand)
. j 522078 1 Centar Mast Assy
3
L | N — -

31



STANDARD 3PT. HITCH ASSEMBLY
10"-14°18°20-27" DRILLS

7’ DRILL _
IPTWITCH. ASSEMBLY
NO-522087

32



HEAVY mQ;I%LQ PT HI

HASSY

£ .

E PART No. DESCRIPTION

1 30154 1 Canter Mast R.H.

:z 520155 1 Center Mast L.H.

k] 320156 2 Lowzy Arm R.H.

4 320157 2 Lower Arm L.H.

5 604040 1 Uoper Link Pin

€ 6040432 1 /18" Linch Pin

p 604039 2 Hitch Pin Cat. #2

8 103028 2 Cat. #3 Bughing {3 5/8" Long)

9 103026 2 Cat. #3 Bushing (2" Long)

1t 604057 2 Larog Hair Pin .

11 601077 1 31/4" x 4.1/2% HECS (7' N.7.)

wli 601107 1l 3/4" x 5" HHCS (10';14°;15%;20")

12 103072 1 ‘Mamt Spacer (2 3/4" Long) (10';14':15' 20')

13 601065 2 3/4" x 8" Bolt

14 103048 3 Spacar (2" Long)

15 103047 2 Spacer (3 3/4" Long)

18 604028 -] 3/4" x 7" U=-Bolt 5 1/2" Long

17 €02006 15 3/4" Lock Washer

18 600004 15 3/4" Hex Nut

M 520129 1 Cantar Mast R.H.-7' Drill

20 520130 1 Cantar Mast L.H.-7' Drill

® 522062 2 Lowgr Arm Assy Complete

. 522075 e | Center Magt Assy Comlets for 14' & 20* Drills
[ ¥ 522081 1

Cantar Mast Assy Cormlate for 7' N.T. Drill

a3



7’ NO-TILL 3PT. MITCH ASSEMBLY.

34



CLUTC

AND DRIVE ASSEMBLY

_ Qry
PART Ne. REQD DESCR{PTION

-’ -
1 520068 - 1 Cluzech Engaging Shaft
p: 125006 2 Cilite Bushing
2 601096 AR 1/4=20 Set Screw 1/4" Long
4 520073 1 Clotch Finger Stop
5 720008 1 Torsion Spring L.H.
g 720005 1 Torsion Spring R.H.
€ $20070 1 Clutch Finger
7 120129 1 Retajiner Clutch Fincear
] 601112 1 1/4" x 3/4" Flat Head Screw
3 600012 . 4 3/8" Lock Nut
w0 601047 4 3/8" % 1" Bole
13 105018 4 2-Hola Flangette
12 702002 2 Self Aligning Bearing
13 601097 1 1/4"-20 Sgt Screw 1/2" Long
14 Nt axilabla —
t Nt 2ezilshls
is Mot amilable .
16" 720008 1 Drive Spring L.H.
16 720009 1 Drive Spring R.H.
17 Rt 2o )aivle
18 6240231 1 Rataining Ring
19 325006 1 40-A 32 Sprocket
20 €02002 3 1/4* Lock Washer
21 601067 "3 1/4% = 5/8" Bolt
22 126013 1 Clutch shaft
23 128013 1 3/16" ey
24 128001 2 1/4% Sq. Kay
a5 702021 2 Bearing Lock Collar
26 624036 1 #20<40 Chain 57 Links _
27 624004 2 #20-40 Connector Link ™
7 624006 2. #20-40 Offset Link
28 325005 2 40-8 13 Sprocket
23 601134 3 3/8" x 1 1/4" Sq. Haad s«: Screw
30 520009 1 Drive Hub (% Bolt,82 Model) (PT-7,10,14;PTNT-T)
30t 520133 1 Dzxive Bub (B Bolt,82 Model) (15' PINT,20°'PTNT)
N 520074 1 Drive Plate (82' Model) (PT-15 & 20;PTNT-10,14) (Not Shown)

1 §{ 520316 1 Drive Hub (83 Model) (PT-7,10,14,15,20;PINT 7,10,14)

32§ e0111% 4 1/2% x 5" Carrjage Bolt (6 Bolt Hub,B82 Model)
32 601140 4 1/2 x 3 1/4" Carriage Bolt {6 Bolt Wub,33 Model)
32 681041 q 1/2" = 1 1/4" HHCS (5 Bolt Hub,B83 Modael)
33 602007 4 1/2™ Lock Washer
34 600006 4 1/2" Lock Nut )
is 522066 A/R Drive FPlate Assy (6 Bolt Hub, 82 Model){Items 3,24,28,31-34)
3s 522379 A/R Drive Hub Assy (5 Bolt 83 Model) (Items3,24,28,.31-34)
5 522380 A/R Driva Hub Assy (6 Bolt 83 Model) (Items 3,24,28,31-34,42)
36 522001 A/R Drive Hub Asgy (5 Bolt B2 Mndel) (Items 3,24,28-30,42)
36 522084 A/R Drive Hub Assy (8 Bolt B2 Model) (Items 3,24 28-30,42)
37 522056 A/R Clutch assy L.H. (Shown) (Items 13-18)
37 522085 A/R Clutch Assy R.H. (Not Shown) (Itams 13-18)
i8 502109 A/R Self-Aligniny Bearing Assy
39 325001 1 40-8 19 Sprockst
46 1 325002 1 40-8 2B Sprocket .
41 ;624026 5 #20-40 Drive Chain 61 Links
é2 1231935 4 2" Spacer :
43 1 60ONDO3 3 1/8" Hex Nut
e 325003 1 40-8 32 Sorocket .
? 325018 1 40-8 48 sprocket ' - .
S, 502148 A/R Bearing & Lock Collar Assy(3,12,25) 1

- 35




- 386



END WHEEL ASSY, IO'PT, 14'PT

F Qry

R,.E, PART Ne. REQD DESCRIPTION

i 520087 1 Tool Bar L.H.10' & 14" Reg. {(Shown}

1 520085 1 Tool Bar R.H.10' & 14' Reg. (Not Shown)

p 520077 1 Pivet Pin 14° Reg

3 £04043 2 7/16" Linch Pin

4 520103 1 End Wheel Arm R.H. 10'514°

] 520280 1 End wheel Arm L.H. 10'g14°

5 802031 P Vachine Bushing-2 1/4" 0.D. 10 Ga.

3 £09009 1 Grease Alenite.

7 120125 1 Clutch Link

8 600006 4 1/2" Lock Mut

3 103002 2 Rushing

w0 602010 2 7/16" Flat Washer

11 601041 2 172 x 1 1/4” Bolt

12 604012 1 Cotter Pin 5/32" x 1 1/2"

13 703002 1 Greass Seal ) 5/8% I.D.

14 102015 1 Inner Bearing

15 702016 1 Inner Race

16 702013 1l Outer Race

17 522024 1 Hub Asxsembly (5-Bolt)

-8 702014 1 OQuter Bearing

13 €02027 1 5/8" SAE=Flat Washer

20 800022 1 5/8" 18-Castle MNut

21 302007 1 Dust Cover For S5-Belt

22 522043 1 Hub Agsserbly 5-Bolt (Items 12-21)

23 300004 1l Wheel 5 x 15 (5-Bolt)

24 602002 4 1/4“ Lock Washers

25 124025 1 Clutch Door R.H. v

25 124026 1 Clutch Door L.H.

26 601067 4 1/4" x 5/8" Bolt .

27 600001 4 1/4™ Hex Nut

28 125004 1 Hinge

23 520083 2 Secondary Bar Bracket 10' & 14°'

30 624010 8 3/4" x 3 1/2" U-Bolt 5" Long

31 602006 24 3/4" Lock Washer

a2 600004 24 1/4" Hax Nut

kk| 604028 4 3/4" x 7" U=Bolt 5 1/2" Long

34 €04040 1 Top Link Pin

33 601064 1 1/2" x 5" BHCS

36 520285 1 Cylindar Guida

37 123154 l Spacer Bushing

38 120425 1 Cylinder Guide o

* 522336 1 Sscondary Bar Bracket Assy{One) For 3 1/2"Main Frame
{ltemg 29-132) )

* 223585 1

Floating End theel Arm § Hub Assy L.H, S-Bolt

37



+ 38



(TT) INId ¥

I

outysng reowds  o/¥ H.qmﬂnmﬂ
f ANLFOT, ST, 01, 0ITLA0OZ,ST) “H 'Y apIng J9puT1d /9 || LBTOZS |
(INLd, L TI4P1.0T.L)°14'H 8pTnn Iapurld 8/¥ || STYOTI
FLMLIOZ ST, b1, 017Ld0T,GT) "H*T 8pIny IIpPUT] /¥ [ 98Z0ZG !
{(LNLd, £70d . $T. 01, L) "H* 71 apynn 18put4 a/¥ [ S820ZS
SOHH WS X ,T/T]  d/¥ | PI0TO9

uyd Buyq do /¥ | orovoo

(ZETE'6T-21 SWOII) {(ITCH B) ATquAESY on T | ¥90TIs
(ZEIs'6T-21EwWOIL} (110G o) Apqmessy qnH, + Z | €902ZS
{ZE'TE'6L-21 swell) (3108 S)Alquassy qni z | trozZs
(LNLE OZTG1) @oFy Feuul ¢ I ezozaL

(LdOZIGT ‘LHLd PTHOL)00Rd JIBUUI £ | LZOZOL

t{.i)~208d aBUUL z I 910ZoL

{.1)-20®d Asuul z { 91070L

{.L)-2008 2930 z [ erozoL

Ieysox YOOT Lb/€) H/Y [ 900209

. 10N XOH . b/C g/v¢ i 00009

Buon L7/ § IoR-N L X b€} /¥ j 8ZOV09

buoy ¢ 3{oA-n LZ/1 € X v/€] d/¥ i OT0PZ9

(ENLd, CZ '3d 02) -38%orag yeg Asvpuodesi B9 191078

(.St L PLY, 00, L) -39y0eag avd A1epuodesio‘9’y*Z 690075
INN XY L/1f  2/¥ [ 100009

daysuem Yool /1] M/¥ | ZOOZO9

SOHH «8/6 X L¥/T} d/¥ [ L90L09

: abuti! d/v | vooszl
) “H*T-1000 YIINTY 1 4. 9Z0prZ1
‘i H-J00Q YI3INY 1 f sZowZl

(LNIJ oeqm-wauﬂon 0) ST XB I zZ [ 80000E
(LdOZISI 'INLd #1701} (3108 9) Gt X g [ Z § Loooot
(.2) (3708 G)SE X GO0 Z { ¥0000C

(INId 0Z9ST) {3108 4) I84A0D JANg T § SLOZOE

(L30ZIST {INLd PIT01) {310d 9) 38a0D IBNQ Z | vrozZot
(,L} {1109 5) I9A0D IBNQ Z | toozot

(523430 11V} INN 2[3IFeD 91-p/E z | 0Z0009

(L} INN B1ISTD BI-B/S Z ! Zzooo9

(819430 TIV)IdYSeH ICTS AVWE .Pb/T z | erozow

{,,) Aaysey ¥4 I¥S .8/6 Z LZOC09

isiayn 11v) buyieag xaing Z S10Z0L

{(.t) butieed 123100 4 F10Z20¢

:omunﬂmumuo JIvg .”um N IAed

(LNLAOZIST) (IT0Q-B) ASEY .qNH} z || 190z2s S1f
{Ld0Z3S [ /ANLAPTIOT) (3108-9) ASSY qnlj| ¥ epozzs'y ST
(.£) (3108-5) ASEY qhy 2§ vzorzs mﬁd
(LNLJOZ2ST) ~buTIedg Touuy PE £ZOZOL L OUF
(LdOZIST 1 ARIAPTN0] ) buTaEag TDUU] Zp zzozoL | v
{.L)oUTIveg IBUUY z{ stozoL § pr|
(LNLd OZ3ST)-"a I.%/1 T iees asvaln| Zh vootoL § €1
{LdOZIS T INLARIROT) - Q" I,V /€ T [EDS 2ISPIID 3§ E00EDL ¥ €1
W70 WB/S 1 [P35 esesx z Y zootoL: €1
. EAMI0 TIN-, B/ T X ,91/¢ UY4 103300 ¢l srivo9; 1
(WL) $Z/T U X 42€/S ¥id 39330D Z ¢ TIOKO9 § 21
’ IMOA J¥W/T 1 X ,Z/T bE IPOTO9 | TI1
AITOH LB/ 1 X LT/ Zf Tvorogt TI
{(.0Z!,G1)ABYSOM IPTE . O1/L Py 010209 . O1
(4pTf,0T2.L) AOysem IP14 LO9T/L Zi QT0Z09 § OI
(,0Z¢,51) butysng vi zootor i &
(«¥1¢,01¢,L) DBUTYSDE Z | Zootot 6
(.0Z{,S1) IMN o071 ,Z/1t g { 900009 B
; {ob04,01¢,L)INN Y201 , T/ bi{ 900009 8|
(0TI, 5T)NUTT YOINTD Z i szrozt i
(T2, 0T, LINUTT yoIn]d 1} sztozl L
WS TY dsRBID) Z 1§ 600609 -1
"es or X ‘0 0 W2/1 7 OUTYSNE “YOEW} | tcozosl i
{LRLIOZCT) "H MY B/3 1| £B20CS v
(LILA0ZIST) "Ny wiy M/a T v8Z0¢S§ ¥
(Ld OZYGT) "H Y wav N/3 1+ ZBIOZS v
(LdOZWST INIIPTTOT) “H'"1 WIY M/3 T} 187025 ; ¥
{INZAYLITOT) "H"H WAV H/3§ 1§ 801028 ]
; (LNLIOEd L) “H*“]1 way 18ayn pul 11 ogzoes | ®
(LKEd%1A,. L) "H'Y WIy [edyM pud 1| gotozs v
(,071,57) UTd UoutT ,91/% ¥ E£EPOPO9 E
(LPTL,0TE,L) UTE YOUTT L91/L €] €tPOpPO9 £
(,OZ!. ST, PTE,0T)UTd IOATH zZ] zLooZS Zi
«[ IOJ.HTd IOATA Zi LLoozs 2
,0Z 303 Ivg yo0y T L¥lOZS t
1 §T 103 Ieq TOOL 1§ ©6Z0zS {
(UMOUS ) LRLA, bY JU4 IeE JOUl 1§ ovrozs 1
LNLd,0[ 104 1vg [0OL 1{ 9e6zozsy 1
. X0J ieg JOOL T p800IS 1
Tod TS
uor3ydrinssg 3aey £ uN 3IBJ

—
g

39



40



41

1
PULL
TYPE
HYDRAULIC
ASSEMBLY
ALYy, ET
T Y DESCAIPTION

13 502141 (3787 K 13'MYDRRULIC UOEX 3 H H 2 1

SUI116 A% 5 10 WYDRADLIL sOSE
. 582103 . ac = ~ - L
1 LY, S T 1 ALRE g Apc AXORANLTEC WORK, - 2
i LEFEL B AR 5 B SYBRAULIC HORE . ]

E1FEELY AR x A BERRAYSIE wOMR a ]
1 107148 3787 2 11' MYDRAULIC MOSE . ] - H 2
2 H-3981 ] LS 18. NIBRRGLAE QAR H
1 GG Lidt e 1EtA BYBRAT 1N YNAY 3 L]
1 502140 28" x 3 WEDMAULIC NOSE
3 $81141 8% u §' WTRBARLIC song H H
3 1023161 1787 2. % BIBRAYLIC 4348 2 2

5R2iaa 18T AN RYDAMILLS EOSK, 2 }
3 $9211% 1715 e BT WYBAAULYIC WOPE :
] 352319 AT B AL A4S MIDRAULIC MOSK H 2
i SAALLE L ¥ L] ML hd 2 —~ - ol .
4 504118 172" Tat ivey) 2 L H
$ [1-TPYY-] ICTOR 3/4° x S/44% FOR F 173" SYLINDER H H
H RALLN . L SARSTRISTON. AA3T 5 L/ 32% POM )17 SYRLIRAR 3 i :
= FX.TES & I ] - b1 T Nl 1 1/20 CYLieaLy = :
. s34114 38" JORIET L ] H H H >
3 SD40R4 1/2% SYNEET & : LI &
* 03123 2.1/27 2 BY EYLINDER 2 2
b 304404 iT.x 4" SYLINPBER Fi 2 H H
et LT 20T L !J!_' x At ot tunre o hd
[] 504067 CYLINBER 1Yy [} 4 s 1 4 & L] 4

ADESET LAZGE WA LK PLN . [ ] [ ] L] L ] [ i 1
a AIALDE XX ETAAY - - ° 4 4 -] ) 4 &
1L 131a6L t;%gl _ — _ 3 2 + - 2 T -
il $02i°3 CYLINDER STOPY 1 1/4° ~IDE I 2 1 i, i I 2 : __2..
13 604058 1IIBT PEAMLE PO L/IT MALE BIPE BUSHENC L) 4 4

a



42



TONGUE AND HITCH ASSEMBLY
7'PT &7 PINT

RET QTY

O PART NOD REQD PART DESCRIPTION
1 520151 2 Lower Arm

2 604123 2 Bitch Pin 1 1/8" x 4 3/4" U.L.
3 604057 2 Lg. Hair Pin

4 £04028 2 /4" x 7" tl-Bolt 5 1/2" 1q.

z €02008 6 3/4" Lock Washer

5 630004 [ 3/4" Hex Rut

7 504529 1 3/4" x 4 1/8" U-Bole 8 1/2" Lq.
B 320152 1 Center Mast

9 E04040 2 Upper Link Pin

o) £04043 2 7/16" Linch Pin

1i £24032 1l Turn Buckle

12 520153 i Tongue Yoke

* 522108 1

i pt, Hitch Assembly Items 1-10

13




TONGUE ASSY, 10°PT-10°PTNT - 14'PT

REF oTY

NO FART MO REGD PART DESCRIPTION
1 520126 1 Tongque Extansion

2 520132 b Bolt Plate

3 120158 1l Hitch Plate-Strainht

4 120157 1 Yitch Plate-rormed

5 520119 1 Tongue Frame

-] 624032 1 Turn Buckle

7 604040 1 Ton Link Pin

8 604043 1 7/16" Linch Pin

9 8G1065 2 3/4” x 8" Bolt

10 601059 2 3/4" x 3" Bolt

11 602006 4 3/4™ Lock Washer

12 602004 2 3/4” Nut . : .

44



TONGUE ASSY, ALL OTHERS

REF QTY

g PART HO REQD PART DESCRIPTIOQN
1 520127 i Tongue Extension

2 520120 2 Tongue Frame

3 520144 1 Tongue Support Bracket

4 120211 1 Tongus Hitch-Straight

5 120212 b Tongue Hitch-Formed

& £20145 1 Bolt Plate

7 502123 1 Hydraulic Cylinder=2-1/2"

8 ED1104 1 1* x 9" Bolt -

9 eg2028 2 1* Loek Washer

t0 €00028 2 1" Nut

it 01058 3 3/4” x 4" Bolt

12 6020086 }3 3/4" Lock Washer

i3 604087 1 Cylinder Pin

1 604057 1 Large Rair Pin

x5 501114 1 1" x 10" Bolt

16 604168 1 Cylinder sStop-3/4" Wide

17 604169 1 Cvlinder Stop~1" Wide

i8 604170 1 [Cvlinder Sstop-1 1/4" Wide
19 804171 1 Cvlinder Stop~-1 1/2" Wide
20 604101 1 ICvlinder S5top Xit, Items 16-1%
21 804035 1 3/8" Breather Pluc

22 604110 1 3/8" x 5/64" Restrictor-2.5
23 ED4114 1 3/6"-90° Street-L

24 5302116 1 3/8" x 10' Hydraulic Hose

45



TONGUE ASSY’S,

ALL PTDRILLS """~

REF, ary
No | PARTNe. | REGD DESCRIPTION
1 52885 1 Top Link ti/Alerites
2 604101 2 fylinder Stop Rit
)| 504015 1 Breather Plug
4 502153 1 Cylinder, 2 1/2 x 16, With Pins
5 604114 1 93 Deqree Street L, )/B" -
[ 604110 1 Restrictor = 1.5
? S0211% 1 thd, losa, /8 x 10°
0 604067 1 Cylander ®in
5 0905 2 firmase Alagmte
10 604057 2 Laree Thair Pun
11 60112 1 1 x 77 = am
601N98 1 1 x A" 1BK® (M & STOY
12 520151 1 ' Tonque (14" PTWT, A1l 157 & 2n')
13 520420 1 7' TooTue
520421 . 1 S5TD Torvvue (ALl 10°, 14 PT (rarv.}
14 520224 1 HD Tracror Titch ' o
15 $20417 1 Tractor Hiteh
16 602078 1 1* Lock wWasher
17 650028 1 1" Hex that
18 604040 1 Top Link Pin
19 S22471 1 Tongue .Tark

46

T ey

1-84



: . MARLISS® LIFT & PULL

Q
L]
-]
L]

¥ T
‘n. FART We, gn'g DESCRiPTIOR
1 11019% + Mok L LAG !uu
2119 12 578 A 44" ey
wditid 12 /6% loen wasmar
&0AGTA ¥ 3 " ME Bl
T3 520648 1 ol mre section, leng
1 5208ER 1 ALE PR
01618 ] 1* tlat wacher
2 Clip pan
] (1331 1] ] 14 & 1" aq. M. oat porew
400034 % 4T jam aut
| 1 120437 1
11339} & wWheal axle Dubhing
| 2 End place, whael aro
i saliol H AR L et e
(1311 ] ) 370" Leat wasMer
2 Wyl apsanply
4 Cona ' - -
a
? 120614 1 Mhasl sFR Adecion, st
L} Si06LD 1 Cleva
€0110% i 144t 1 5% wade
+31008 1 174" jack wesher
sgogoe 1 3/4® haa nak
] s70610 1
i LRSI 1 Jen
i sio810 1 lde adjustmant
i) 1981 1 AdJubTiiay pele
01059 1 176° 3 4* Wit
[TH 1Y 1 3/4" Leeh wathor
w0904 1 3/4" s bat
] 11)ims 1 Adjustrent limtsgn
soLoYe ]
L1 EE- : 174" Lmeh waphar
[ 11132 2 /4" man mug
18 [1-T] 1¥] 1 Busking, 3E'F e 4R
I 04110 1 TN 3/0° wpd. wwival
I3 041LT - 1 fescrieest. 1.3
i LI H Musthar pl
1% 07138 1 3 2 aylindar
18 123064 1 Cylindar Lseh
LQ4D%Y 2 Lafgd haLr pam
1Yl to714} H uyd. bosa, ¥E* I 4"
u EQIILS i TP /0" 1 Ewivel
11 502118 ] syd. saza, VB X B
T AI0HA 2 Steset L, 4" hyd, W geg.
% 12070y 1 Cylindar loaiing wirap
H LLIRSY] 2 Sestyioxes, ).4
7 Scilile H

3 X A" wylivder

Wl warwe | S DESCHPTION
1 (P11 4 Clamp piaca
L1 b1 ] A" x &7 mle
3R 11 14" lpch wiEher
iy 1 /8 naa mux
1 i1 4 Pat #Llamp .
[T 0F ] /14" X E* u~bolt, 4N Long
810 ] 1716% % 1 3t boelc
010 16 1/714% Lemk washor
(101 ] /16" mylom lock aut
1 $20754 1 Seur Treae
L} 220747 2 Pivgt pun
it L e x 1
W2 . /8" ioex washer
3 % -2 34 B 28" wole
& . 14T Jem mwt .
11 sio¥ ] Mak & ApLAdle
wilo 1% oAl et wmlk
(171 it 4" loch wadhar
1] h* lodk muk
1ie2 13 3" X 1" sexww=in lug boit
500 L] 3/1E* D.1. lube ficting
) ATy
H Wawal, 0 X 13 $-poin
7 51874 2 Whral frase
[ ] 1203324 1 Tractor hitch. odiustsble
691111 i 1"z | 111
ey 13 1* loch washer
Wi 1 i* ham aut
] sinTas ) Taaqua
1% $3341) 1 Jagk
11 $i6743 1 Sliding cylimdar lug
12 S04} 1 Sliding tOF l1Ak ug -
I | $30%48 i Top Link wnd
040Y 1 I eritnder mam
] 22074% 1 Top lLink taka
BiN6] H K* X %" bolt
aeien? 1 4" leak wadhag
oaste H 4" lpch nuk
15 08954 ] arang, LATF e &R
b1 1 [T-T9%] ] 1 TR 379 Apd. wvivel
1 1111873 1 mepcractor, 1.3
1s [ 127331 3 Breathar plug
j1 301113 1 " I 4" cylindwr
n 1330464 1 Cylinder lock
LI 1 Large hair pn
n 303141 ] Wyd. boms, /4T L6
n 484315 1 TPPP A/0% ayd. wwival
1] F] Ryd. hose, /0 %@’
F1) 1 fTrest L, 4" hyd. V1 dag.
:l H Cylander locnang strap
§
Fal

47

D




MARKER HYDRAULIC ASSEMBLY

) Q

1%

purn

_—

: ‘

a8 Fart NO Rgg PART :‘:}:scn:?'rr_o:a

1 502055 2 Hydraulie Cylinder 2"

2 604067 4 Cylinder Pin

3 604057 q Large Hair Pin

4 604035 2 3/8" Breather Flug :

5 604036 2 Restrictor 3/8" x,062 Orifire

6 502111 - . 2 12' Hydraulic Hose 3/8" (14'YM HT & 14" FM uT}
6 502057 2 14' Hydreulic Hose 3/8% {20' FM & 20' FM NTJ

6 502056 2 16* Hydraulic Hose 3/87 (27' FM)

6 502143 2 18' Hydraulic Hose 3/8" (14 & 13 HM BT:14415 =4 BT
6 502144 2

20' Hydraulic Hose 3/B" (20'Fm PT)




MARKER ASSEMBLY

REF . ary

No PART Ne. REQD DESCRIPTION
1 500Q132 1 Marker Stand

z S200%8 1 Marker Mountinge Attachment L.H. (Not Showr)
2 520057 17 Markar Mountino Ateachment R.H. (Mot Snhown)
z 320168 1 Marker !fcunting Attachment (shewn)
3 €04105 2 374" x 4" U=Belt 7 1/4" Long

4 602006 A/R Washer 3/4* Lock

< 600004 A/R Nut 3/4" Hex:

[ 800012 2 wat 3/4" Lock L 7

7 502005 2 lasher 3/8" Lock

8 €02009 2 Wagsher 3/8" flat

3 601006 2 Bolt 3/8" x.1 1/2" H.H.

1z 100089 1 Latch (Foldfhg Marker)

1 100146 1 Latch (Rigid arker)

11 601013 1 Bolt 1/2" x 2"

w2 600006 5 Mut 1/2% Lock

L3 106021 2 1" Marker Pin

i4 604006 2 1/4" Lirch Pin

15 500095 1l Marker Arm~l4‘rigid

15 500096 i irner Arm-14'Feldinc

iz S0C098 1 Inner Arm-20'Folding

i35 500093 1 Inner Arm~27"Folding

16 laialal: ) 1 Muter Arm-14'Folding

16 500099 1 outer Arm=20°Folding

16 500094 1 Outar Arm-27'Folding

17 604102 1 3/16" chain-14'Folding Marker 70"
7 604103 1 3/1&” Chain-20'folding Marker 90"
17 604104 1 3/16” Chain-27'Folding Marker 109"
18 500100 1 Extension Arm-14°Folding

1B 500092 1 Extension Arm-All Othars

19 604033 2 1/2" x 1 3/4" U-Bolt 3 1l/@8" Long

20 602007 4 Washer.1/2" Lock

: 500110 1 Marker Blade Guard

22 332110 1 13" Disc Asserbly (Items 23 35)
33 600004 2 Nut 3/4" Hax

24 €02006 1 wWasher, /4% Lock

25 601047 6 NMut 3/8™ Lock

26 124023 1 Dust Shield

27 602013 1 Washer. 3/4" SAE Flat

28 702005 b Bearincg & Bearing Holder Assembly
29 105019 1 Bearing Helder

30 702020 1 Bearing

i 520109 1 Bearing Plate Wbldnent

32 701610 1 13" Disc Blade

33 105020 1 Bol:t 3/4% x 3" He:x

34 104008 1 Bearing Shield

a5 600012 6 Bolt 3/8" x 1°

36 601323 2 Bolt 5/16"' u 1" iHex

a7 310007 2 Rubber Burmmer Pad

38 602003 2 5/16" Lock ¥Washer

kS 600210 2 Nut 5/16" Hex

49



50



MARKER MOUNTING ATTACHMENT (MMA-2)
ALL3PT & ALL PULL TYPE DRILLS |

PART NG. QTY RED. DESCRIPTION
2 604029 3 - 1374" x 4" 7-Belt B 1/2" Long Usad for drills with a & ber
3 602006 A/R 3/4" Lock Washer
4 600004 A/R 3/4" Hex Nut
3 520168 1 Marker Mounting Attachment
& 5624010 2 /4% x 3 1/2" U-Bolt 5% Long
3

1250113 1 MA-2 1 52t (ALL Xt & Rull Type Dxills)

51



WEIGHT BRACKET AND WEIGHTS

REF - oY _

0. BART MO, RECD DESCRIPTICH

1 129002 2 t'eicht -?5Lb. Concrete

2 520135 1 Weight Bracket

3 604029 2 3/4" x 4 1/B" U-Bolt 8 1/2" Lg.

4 802006 4 3/4" Lock Washer .
5 &00004 4 3/4" Hex XNut .

* 5220M 1 1-Pair Of Weight Brackets And Hardware

52



WALK BOARQ A§§EM§LI ES

REF. Qry

No PART No. | REQD DESCRIPTION
: 129002 1 walkboard 6 1/2° -Hood }
1 129004 1 Walkboard 7 L/2* Wood kﬁ
1 1394603 1l Walkboard 10' Wood

1 125Q12 1 tlalkboard ' Matal

1 125003 h Walkboard & 1/2' Metal

: 1200583 A/w Hanger Bracket

3 524008 A/R U-Bolt 7/16" # 3", 3" fong

4 502012 A/R  |Washer 7/16" Lock

5 500011 A/R |Nut 7/16" Lock

& £01089 A/R Boalt 7/16" » 2 1/27 Carrxaga

B E0G007 AR Nut 7/16" Hex

C 601029 A/R Bolt 7/16% x 3" Fex

3 122047 A/R Walkboard Hanger,Rear

12 122048 A/R Walkboard Hanger,Frent

11 €01010 A/R Balt 7/16" x 1" Hex

1z 601033 A/R Bolt 7/16™ x 1 1/4" Hex

13 601103 4 Bolt 3/8" x 1/4" Hex

14 800012 _A/R Nut 3/8° Loek

! 602005 A/R Washer 31/8" Lock

8 120107 A/R Hold Down Plate )

L7 124032 2 Angle, Walkboard End Cap

18 122049 A/R Walkboard Support H.D.

* 522316 A/R -

Heavy Duty Waikboard Brkt. Assy. {Items 5,8-11,18)

53




ME TAL WALKBOARD ASSEMBLY




ACRE METERS._

Y
ionF PART No. REQD DESCRIPTION
! 325012 1 Acre Meter 7° 3IPT
1 325028 1 Acre -Meter 7' PT
1 325020 1 Acre Meter 10
3 325056 1 Acre Mater 12'
1 325013 1 Acre Meter 14"
i 325021 ] Acze Meter 15
1 325014 1 Acre Mater 20°
1 325015 1 AcTe Meter 27'-
3 325022 1 Acre Mater 30'
z 80007 1 1/2" Lock Washer
3 136047 1 Jack shaft
4 0021 2 Lock Cpllar
5 762002 2 ‘Self Aligning Bearing
& 105018 4 2 Hole Flangette
- T 160151 2 Baarina Holder
a2 601047 4 3/8% x 1" HHCS
] &02005 4 3/8™ Lock Washer
W0 600012 4 3/8* Lock Nut
1l 325023 1 #40B~10 Tooth Sprocket
iz 601096 3 1/4"-20 x 1/4" 5838
L3 624080 1 #40 Chain-47 Links
“4 624003 1 440 Connecting Link
13 01033 4 7/16" x 1 I/4™ HHCS
18 £02010 4 7/16" Flat Washer
17 602012 {4 7/16™ Lock Washer
:8 600011 4 7/16" Lock Nut
i 325024 1 #40B-25 Tooth Sprockaet
I 126011 1 Acre Meter Adapter
. 1250051 1 Acka Meter Assembly 7' 3pt.
v 1250053 1 Acre Mgter Assembly 10' IPt.
o 125092 1 Acre Meter Assembly 12' IPt,
* 1250055 1. Acre Meter Assembly 14' 3pt.
. 3250087 1 Acre Meter Asserbly 15" 3pt.
* D 1250059 1 Acre Mater Assemblvy 20' 3ipe.
. 1250061 1 Acre Meter Assembly 7' 3L
* 1250052 1 Acre Meter Assembly 7' PP
. 1250054 1 Acre Meter Assenbly 10'PT
* 1250348 1 Acre Meter Asserbly 12'pT
* 1750056 1 icre Matey Assmrhly C 14°FT
y 1250058 11 Aqe Mter 2eehly 15'PT
. 1250060 T ATe Maar Asstly  20'FT
1250062 1 Are Mater Amedily ' WF

55



- 3-PT. ACRE METER




OUTSIDE SCRAPER
ASSEMBLY

REF, i oTY - - .1
e, PART NQ. RECD DISCRIPTION
i 604058 2 3/6% x 1 1/2" Headed Pin

2 602004 4 5/16" Flat Washe

3 720011 2 Spring :

4 120275 1 Seraner Blade-L.H.,Shown

4 120274 1 ‘Scraper Blade-R.4.,Not Shown
3 £04018 a Spall 'lair Pin

o 522072 1

OJutside Scrapver Assembly, Itens 1-5 .. Ser)

58




LIFT ASSl ST

REF. : : Qary

Ne | PARTNo. | REQD DESCRIPTION
1 520182 1 Mounting Bracket i
2 - 120250 1 Mounting Plate

3 1202713 1 Spacer Plate For 14',14°'NT,20'
4 120249 1 Parallel Link

5 520181 1 Lift Arm

& 320177 1 Pivot Pin-Long

7 604043 2 ?/16"Linch Pin

8 520178 1 Pivot Pin-Short

9 520180 1 Paralliel wheel Bracket

10 609009 3 Grease Alenmite

12 123087 1 Collar.. .- T

12 601094 1 3/8" % 3 1/2" HHCS

3 600012 1 3/8" Lock Nut

4 520193 1 Wheel Arm

15 604012 1 5/32" x 1 1/2* Cotter Pin

16 702002 1 Greass Seal

17 7020158 1 Innar Bearing

18 522024 1, Hub Assermbly {S-Bolt)

159 02014 1 Outar Bearing

20 €02027 1 5/8" SAE rlat Washer

21 600022 1 5/B"~18 Castle Nur

22 302007 1 . bust Cover

23 300004 1 5 x 15 Wheel,5-Bolt

24 502123 1 2 1/2* Cylinder

25 604067 q Cvlinder Pin

26 604057 4 Large Hair Pin

P 604110 1 3/8" Restrictor x 5/64"(1.5" Cylinder) .
28 604114 2 3/8% Swivel-L ;
29 502141 4 3/8" x &' Hydraulic Hose

3G 502140 2 3/8* % 5' Hydraulic Hose

31 604115 2 3/8" Swivel-T

32 820007 A/R Hose Strap

23 601032 3 3/4" x 6% HHCS

34 602006 3 3/4" Lock Washer

35 600004 3 3/4™ Hex Nut

6 624008 2 7/16™ x 3" U-Bolt 3" Long

37 602012 6 7/16" Lock Washer

38 800011 6 7/16* Lock Nut

39 522043 1 5-Bolt Hub Assemblv,Iltems 15-22
40 601022 2 Bole. 7/16" % 1 3/4% H.H.

41 120290 1 Stabilizer Hanger

42 702016 1 Inner Race

43 702013 1 Outer Race-

* 52217 1

Lift Assise {1 Pair)

59

i



LIFT ASSIST

60



(Ldf £7) TWLD 1 GL1ZTS »

(LAE07) 1vL3 - [ oLTTIs .

T Ay Ia3ng 1 LTOZOL § ¥
8omy Jauuy 1 910ZoL | Ob N 3[ised L6875 d/¢ f TZ0U0Y | 06l
S Wi X WZT/T 9 £10109 | 6€ Zoysvm P[] XS WB/S ¥/ | Lo0T09 | el
g Yoot LT/T 9 900009 | BE burscog 123Ny H/V | PTIOZ0L L
ADYSUR- AL LT/ T 9 L00209 ] LE {3j08-5]) NH u/v 20229 91
Sl Wt /1 T X W91/L Z SL0{09 ¢ 9L furIvag Jaud] U/ S[oZoL 6
. Inn o1 ,oT/L a1 ‘1E0009 ] SE 1905 25¥aln d/¥ | ¢oofoL | b1
. ADHSIM XD w9T/L a1} "210709 |.0€ utd J331300 LZ/1 1 X WZ0/S o/9 § LT0V09 | E1

TGN W8 X LOT/L T BLOLOD | EF (31108-G) [(9OUM ST X § w/9¥ | vOOOOC | T

S LP/E 1 X LO91/L- v 770109 Tt 1v20p O7-£ 1 SWT Ajquessy qm) /¥ | tvozes Tt
Cuog £ FIOA-f of ¥ . 91/L S 800PZ9 ] LE way [d9yM 1andsueay arburs hd 090075 |. 01
any XoH ,b/E €1 PO0DO9 | OF wiy [ooun rodsuelf |em ? £5002y | O1
1aysUN AP0 L b/E £l 900209 ] &2 oyxy YIoasueir ajburs 1 650025 6
ItOR Lo/ G X GB/E 5 1L0109 | B axy jrodsweay, jend 1 Z500¢% 6
Euoy .S OB-N LJE/T € X WP/L v 0100295 LT JuUNOK |8FUM IVSY 0oeaq 1 150075 g
uyg a1vm ebaw] t LSO¥P09 ! 92 _ yayaeig Bupjunoy onbuog f 950025 L
UTd Y93I ol X &¥/E [ 001¥v09§ 52 {82 TTqeIS w:a..._c._.-_ arg Iybtadn 1 CO10Z1 9
purls LutyIed 1 190025 | #Z . (aeyowrg dnbuol) Jioddns auvay 1 050026 5
Azaddng Twey T ¥S002Ss § €2 (x9ZT 114PISONbUOL) v €501 | * 1 701021 4
AU €S04 49Z111QRIS T Lgo0zZ1; 2 oy d oprn k4 001021 £
ABpUCH ADZY|TQEIS L § £09002T | 1T a3e1d 1lowing 1 oozt &
23400 1900 8/¥y LO0ZOE| O2 anbuul, 1 550075 1
NOTLJLHDSRA agip] “ON wuve ml.uu.u. NOLLJTHOSU 0o foN wwva mf

(&1 vL3) 1d€,22 9,02 LYOISNVHL ON3

61



62



(L4, 0z} tvaa

PLIZES

1
asey 18100 i 91070L ot
aopy JBUUT P LTOE0L 6=

CINN NTOT L91/L 8 [ 10009 Bz

aoysem ¥y ,91/¢ B 710709 L7

SIH LP/E T X .91/¢ 4 ZCorT0Y 97

buot £ 308N .E X ,9T/L s so0kT9 LY
axodadng trog T PS00ZS b7

Jeg ss0a) 19z1110°35 1 L8001 €2
Jabue) I027]11qEIS 11 8noovt e

IPA0D IST] z p1070f iz

AINN B(ISE] gT-.P/L Z 070009 (174
Jaysem 374 AvS . b/C o £10Z09 (1
butaesyg A3IND 7 ST10T0L i

{(I108-G) Alquassy qnh e 6¥0ZZS Ll

buy (g aauog z Zzozot 9l

{ras asvaarn z £00€0L |

urd IP1IVD LB/E 1 X L9L/E A grivoo ! vl
1Z-p1 SwWal] A|QWESSY qnH 1 £9072S A |
(3196,9) .S1 X .0 199UM z LODoof. z1
‘WY JaayM Z soloCs 1t

BIXY 1 991025 ot

j9orag wiy [IIUM 1 £9107S 6

puo] LZ/1 6 O8N wi X W¥/E 4 8L0F09 ;]
urd ITey ohxe] z LSOPO9 L

UTd YOITH wi X ub/E z 00109 q

SN +Z/T & X .p/C S 1L0109 5

INN X34 Lb/E 6 00009 v

asysep ¥oorl .b/E 6 900709 £

SOHH WS X Wb/t 1 LOLT09 z

_ anbuoy 1 re107Ts i
zcnpahzmmm: avas -ON Luvd . Ol
* Rd<) A3d

(©v13) IN,02 LdOdSNvHL ON3

63



64



: \ qny }od-g ang buraveg iduul 1 sro0zoL | 61

! qonyi I[irg-9 10, (vos o5VoIh 1 EOOEDL _ al

(LNLd, 07) SVIa Tl zevees . qnil 110g-S 104 |PRS 95081 1 zoogoL | 1

(1,02 INLA, 61 T, ¥1°0d.51 % ,b1) pVad 1 | €Liezes . qnl IT0E-9 ‘UTd J9130D LB/L T X WI1/E T 811009 | L1
{3tva 9) oMy 19300 z qrozol EC qnNH 31085 furd I83300 JZ/1 | X WZE/6 I C10v09 | LI

(I[uUH §) Ddom 183N Z 1 €10Z0L | E€E (1{0G-9) pZ-L1 SwWaIT ASSy qny i £90cZs | 91

. {1108 9) aswy JIouu] z | rzozor | zZE (1708-G) pIT-L1 5WalIT ASEY Ui 1 £p0zZes | 91

(3109 §) 2wy asuvul 2 I o10Z0L | Z€ {3109 g) 192yM .61 ¥ .8 1 L0000E | SI

ANN Y1 L,91/L 4] 110009 It {(31eA o) 133yn .61 X .5 I FO000E 4 |

IDYEDM NMXLE L9 /L 2] Z1ozZ09 | Of . . LNLd , 0Z-U3Y [I3UM 1 591079 v

DUOE L€ VIVE-D WE % L OT/L ¢ | ooovee [ 62 (L. 0Z*,ST b1} (LNL,ST', pY-UIY | 22UM X voIOZS | b1
SOK) Le/€ 1 % W9T/L ¢ i zzotoo | 82 buo ,Z/1 S A108-N ¢ ¥ .b/E bt 8zov0o9 | £1

. 2auddnsg away T 1 wso07s [ Lz UTd AT b1 Z LSop09 | Z1

g SSOX) J0AT{TQRIS 1 LBOCZT oz uTd Yot N2 X WB/E T ooIt09 | LI

. 1ebuvy 43771]1QeIs 1 [ seoozt § sz 2%y 1 991075 | OI

amii 31108- 0 Iog IIA0) ISNA 1 § viozot § vz joyoeIg wWiy [334H I £91025 | 6
qmit ATOH-S 204 10A0) 38nQ T [ toozog | ve oA L2/T 6 X Wb/E f S | TLO109 | B
AINN ATISE) - ¥/E { | ozooo9 | tT INN X3H /€ | 0T ¥00009 L

NN 213I5PD g1-.8/% 1 [ zzooo9 § ¢z . aaysen AT Lv/C [ P 900209 | 9

IORTM IR[G AVS WP/ 1 | £10209 |} 2¢ MO8 uB X L¥/E T | S90109 | S

aosem 1eTd AYS WB/S {1 ¢tz0209 § 2T 3108 LZT % .b/C v vPOIQ9 14

qgny 31og--0n ang Butriesg I3IN0 H S10Z0L 1z awid Ied < 9920Z1 o
qnyj 310@-5 104 butavag 19300 1 P10Z0L 1z . (ILNLIOZ )} 30Yy0e14d ﬂ:.ancn. A S81I0Zs z
31080 A[quUassY o)y 1 ! ev0cZs | O2 (S1° PLINLA) {0Z'S1 ' bI-Ld) 323oeag anbuol | | 981025 Z

I10A-G Ajquessy qny T | pTozzs || oz INLd,0z-3nbuoL [ 1 vB10OZs {

qnp 1108-9 Jo4 Dupivod Isuul 1 ¢ zzoeot f ot (ST/pT-Lhdd) (0Z'G1‘¥I-Ld)-anbuog [ 1 LBLOZS 1
NOTLALA453d mew oN Luvd .mw..__ . NOIIAINDSAC wwm ON I¥vd {. LM“

(G¥ V13) 3dAL 1INd "LHOdSNVEL AN3

65



13



TONGUE JACK ASSEMBLIES

REF. . oTY.

NC, PART 1O. REG. DESCRIPTION

1 520160 b TonJue Jack, 2000% (TJ-1, TJ=2}

1 $20162 1 Tongua, Jack, S000# {7J-1)

2 120235 2 Clamp (TJ-1, TJ=2}

3 601121 4 Bolt, 3/8™ 2 5§ 1/2" MHCS (T -1)

3 601089 4 Bolt, 3/8" x 4 1/2” HHCS (T2-M)

4 602005 4 wWashar. 3/8" Lock

5 600012 4 Hur 3/8"“ Lock

& 624009 2 U-Bolt, 7/16" x 3 1/2%, 4 1/2" Long {TJ-))
? 602012 4 Washer, 7/18" Lock

a 600011 4 Nut, 7/16* Lock -

* 522123 1 Tenowe Jack Assv., 7' PT, 7' PTHT (T3-1%
* 522126 1 Tongue Jack Assy., 10' PT, 14° ?T (TI-2}
* 1

522114 Toncue Jack Assy. 10' PTNT, 14' oTNT, 15' PT,

15 PTNT, 20 PT, 20' PTHNT (TIJ-1)

- 68




	Manual Cover Old
	Marliss-Soybean-Grain-Drill-Manual_OLD



